

Report of a Load Test

Customer Details		Site Address		Certificate No.	R010400
THE WORKPLACE DEPOT LTD. HARRIS HOUSE MOORBRIDGE ROAD EAST BINGHAM NG13 8GG		CATENA		Certificate Date	30 May 2018
				Test Date	30 May 2018
				Test Type	Standard
Job No.	Order Date	Customer Order Ref.	Customer Contact	Our Contact	
1801526	25 May 2018	Proforma	Jo Tittershill	Rachael Marsh	

EQUIPMENT DETAILS				
Identification No or Reference No	Description of the Item to be Tested	Quantity to be Tested	Test Applied	SWL
	Access Platform	1	Proof Load Applied	

Additional Test Details
Proof Load Applied to Platform 450kg Proof Load Applied to Single Tread to Point of Permanent Deformation which occurred at 175kg

Details of Any Standards\Technical Specifications Used
IAW Customer Instructions

Declaration.	Authorised Signature
I certify that the item/s described above have been tested in accordance with your instructions. Please Note: This report does not allow the equipment to be put into service. An E. C. Declaration of Conformity or a LOLER Report of Thorough Examination may be required.	Name Kat Moss Date 31 May 2018 Signature 

